
 

 

Application of Biomass-based Fly Ash in the Pressate of a 

Thermomechanical Pulping Process 

 

 

 

A thesis presented to  

The Faculty of Graduate Studies 

of 

Lakehead University 

by 

Germaine Cave 

 

 

In partial fulfillment of the requirements 

for the degree of 

Master of Science in Environmental Engineering 

  



 

 

Dedications 

 

To my parents, sister and husband for all of their love, support, patience and encouragement. 

  



i 

 

Acknowledgments 

 

 

First and foremost, I want to thank my advisor, Dr. Pedram Fatehi for his guidance, advice, 

patience, and funding support. The enthusiasm that he has for his research was inspiring and 

motivational for me and he is exceptionally supportive to others and myself in his research 
[...]
water, thereby decreasing the effluent volume. Depending on the treatment process employed, it 

may also decrease the sludge produced at the mills. The incorporation of a tertiary wastewater 

treatment option, such as membrane filtration, may also allow for the recovery of fibres and 

chemicals and thus provide an added benefit. However, water recycling and reusing would also 

increase the capital costs and operating costs of the plants. Furthermore, some constituents may 

accumulate in the process, which may adversely affect the process operation (Smook, 2002). 

Thus, research on alternative strategies related to wastewater treatment and biomass fly ash 

utilization is attractive for the mills. 

 

 

2.2 Thermomechanical pulping (TMP) 

 

TMP is a mechanical pulping process, in which wood chips are first washed and then treated 

with steam (i.e. thermo) prior to refining (i.e. mechanical). The TMP pulp is then screened, 

cleaned, and thickened, and then may be bleached prior to paper production. A flowchart of the 

TMP process is given in Figure 2.1 TMP pulp can be used to manufacture paper products such as 



10 

 

newsprint, magazines and paperboard. The raw materials used in the production of TMP pulp are 

mostly woodchips from softwood since softwood TMP pulps impart higher strength properties 

than hardwood TMP pulps (Sixta, 2006). 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.1 The process flow diagram of a TMP process 

 

 

2.3 TMP pressate 

 

The TMP process requires a substantial amount of water and subsequently produces numerous 

wastewater streams. The effluent produced prior to the refining stage in a TMP process is 

referred as a TMP pressate. In the pretreatment stage of wood chips with water, lignin, 

hemicelluloses and some extractives may be dissolved in water, and thus the TMP process water 

consists of lignin, hemicelluloses and wood extractives (Zasadowski et al., 2014). The TMP 

pressate is the strongest wastewater in the TMP process; it has a high chemical oxygen demand 

(COD) and biochemical oxygen demand (BOD) load (Sumathi & Hung, 2006; Andersson et al., 

2008; Zheng & Liao, 2014). Therefore, it must be treated prior to its release into a receiving 

water reservoir. 

 

Washing 

Screening 

Cleaning 

Thickening 

 

Pretreatment 

 

Refining 

Wood Chips 

Steam 

TMP pressate 

Bleaching 

Plant 

Effluent 

Effluent 

Water 



11 

 

2.4 Softwood lignin 

 

Lignin is a complex phenolic polymer that provides structural support for the cell walls of plants 

and acts as a glue to bond cells of fibers together. Lignin is resistant to degradation by 

microorganisms and thus is considered a recalcitrant polymer (Himmel et al., 2007). Lignin is 

constructed from three monolignols of p-coumaryl alcohol, coniferyl alcohol, and sinapyl 

alcohol; which are incorporated into lignin in the form of p-hydroxyphenyl (H), guaicyl (G), and 

syringyl (S) units, respectively; and softwood lignin consists mostly of guaicyl units (Sixta, 

2006). The most frequent dimers formed by softwood lignin, have β–β, β-O-4 or β-5 linkages 

(Vanholme et al., 2010). Furthermore, lignin present in the TMP pressate may resemble a 

fragmented native softwood lignin, when compared with modified lignin such as Kraft lignin or 

bleached lignin, as it has not been subjected to any significant chemical modification. The main 

source of colour in wastewater effluents from the pulp and paper industry is attributed to lignin. 

Thus, the removal of lignin from effluents is essential for aesthetic reasons and would also 

reduce the residual BOD. 

 

 

2.5 Hemicelluloses 

 

Hemicelluloses are heteropolysaccharides and their monomers consist of D-xylose, L-arabinose, 

D-glucose, D-mannose, D-galactose, D-rhamnose, D-glucuronic acid, 4-O-methyl-D-glucuronic 

acid, and D-galacturonic acid (Sixta, 2006; Sjostrom, 1993). The main hemicelluloses in 

softwoods are 1) galactoglucomannans, which are linear and consist of (14)-linked β-D-

glucopyranose and β-D-mannopyranose subunits, and 2) arabinoglucuronoxylans, which consist 

of (14)-linked β-D-xylopyranose subunits that are partially substituted with approximately two 

4-O-methyl-α-D-glucuronic acid groups for every ten xylose units (Sjostrom, 1993). Analysis of 

spruce TMP process waters has indicated that the hemicelluloses most commonly present are 

galactoclucomannans (Zasadowski et al., 2014).  

 

 

 



12 

 

2.6 Wood extractives 

 

Wood extractives are non-structural constituents of wood and their presence imparts resistance to 

decay and termite attack (Kiker et al., 2013). Wood extractives consist of numerous lipophilic 

and hydrophilic components such as terpenoids, steroids, waxes, fats and phenolics, and the 

composition varies between trees species (Sjostrom, 1993). Wood extractives can be extracted to 

produce various products such as fragrances, flavours, adhesives, medicines and fuels (Beatson, 

2011). The wood extractives that have been detected in TMP process water include fatty acids, 

resin acids, lignans, sterols, steryl esters and triglycerides (Zasadowski et al., 2014).  

 

 

2.7 Solid wastes  

 

The largest volume of solid wastes generated in pulp and paper mills is the residual from the 

wastewater treatment plant, and the sludge is mostly landfilled or incinerated (Mahmood & 

Elliot, 2006; Bajpai, 2015). Pulp mills also produce a substantial amount of biomass fly ash by 

burning hog fuel, wood residuals, and wastewater treatment sludge in their boilers. In 2002, 

775,000 tons of ash was produced in Canadian mills, and most of the ash (78 %) was landfilled, 

and the remainder was used for beneficial purposes such as composting, road construction and 

soil conditioning (Elliot & Mahmood, 2006). There is interest in an increased application of non-

coal ashes for beneficial purposes (Insam & Knapp, 2011; Monte et al., 2009; Ribbing, 2007). 

For example, biomass fly ash may potentially be used as a low-cost adsorbent for treating 

wastewater effluents (Gupta et al., 2009; Wang & Wu, 2006). 

 

 

2.8 Treatment options for pulp and paper wastewaters 

 

Most of the pulp and paper wastewaters are treated by a clarification step followed by biological 

treatments. When an activated sludge process is used as the biological treatment step, which is 

often the case, the treatment is sensitive to toxicity and shock loading, and substances that are 

difficult to biodegrade can remain in the effluent (Thompson et al., 2001). Pulp and paper mills 



13 

 

are interested in improving their wastewater treatment processes as governments may enforce 

more stringent regulations. Various treatment options for pulp mill effluents were reviewed by 

Pokhrel & Viraraghavan (2004), Sumathi & Hung (2006), and more recently by Kamali & 

Khodaparast (2015). The reviews indicated that recalcitrant compounds such as lignin can be 

efficiently removed by membrane filtration, adsorption, coagulation, or degraded by oxidation 

treatment. These methods were considered to be more expensive when compared with 

conventional biological treatment. However, a combination of physicochemical and biological 

treatments would offer a long-term solution for wastewater treatment operations for treating pulp 

and paper effluents (Pokhrel & Viraraghavan, 2004). 

 

 

2.9 Alternatives for treating TMP pressates 

 

 

2.9.1 Membrane filtration  

 

Ultrafiltration and nanofiltration are pressure driven membrane processes that separate a 

wastewater stream into two streams of the permeate and the concentrate. The permeate passes 

through a membrane and the concentrate is rejected by the membrane. Particles can be removed 

in ultrafiltration and dissolved particles can be removed in nanofiltration (Edzwald, 2011). A 

potential limitation in the use of membrane filtration is that the concentrate requires disposal and 

membrane filtration is subject to fouling (Pokhrel & Viraraghavan, 2004). However, membrane 

fouling may be minimized by adjusting various operation conditions, such as pH and temperature 

(Kamali & Khodaparast, 2015). Singh et al. (2012) studied the impact of a pretreatment step on 

membrane fouling in the ultrafiltration treatment of a TMP process water. The researchers 

concluded that a pretreatment step consisting of a combination of sodium hydroxide and sodium 

dodecyl sulfate (SDS) minimized the “irreversible fouling” and increased the solubility of 

lipophilic extractives, respectively. The pretreatment step consisted of a pH adjustment to 8 (i.e. 

sodium hydroxide addition) and treatment of 0.04 mol/L SDS, followed by 30 min of mixing and 

particle settlement. The researchers also determined that ultrafiltration treatment of the 



14 

 

subsequent supernatant, yielded a permeate with a COD of less than 250 mg/L and thus, the 

method was deemed suitable for reuse as a process fluid. 

 

In a case study (New Logic International, Inc.), a TMP wastewater from the screw press filtrate 

after the refining stage was treated by nanofiltration membranes. The material of the membrane 

was not disclosed and the entire assembly was vibrated yielding a shear of 150,000 s
-1

 for fouling 

control. It was determined that 98 % of the COD was removed under operating conditions of 353 

K, a permeate flux range of 22-40 gal/ft
2
 and a feed pressure of 500 psig when using a 16.8 ft

2
 

pilot unit. The nanofiltration membrane module was installed at a medium density fiberboard 

manufacturing facility for commercial operation and the maximum flow rate that was achieved 

was 100 gallons per min. The authors also reported that almost 85 % of the TMP pressate could 

be recovered as water suitable for discharge or for reuse as a process water.  

 

 

2.9.2 Biological treatment 

 

In an aerobic biological treatment process, microorganisms convert organic matter in the 

presence of oxygen to carbon dioxide and water, and in anaerobic process, microorganisms 

convert organic matter in the absence of oxygen to methane and carbon dioxide (i.e. biogas). 

Bioprocesses that use a membrane as a solids-separation device are called membrane bioreactors. 

Membrane bioreactors allow for the retention of bacteria and suspended solids within the 

bioreactor. The use of a membrane bioreactor is beneficial since it requires a smaller footprint, 

can accommodate a higher volumetric loading, and produces less sludge than conventional 

wastewater treatment processes (Le-Clech et al., 2006).  

 

Langevin & Liao (2010) did a comparative study on the treatment of a TMP pressate using 

thermophilic (328 K) and mesophilic (308 K) sequencing batch reactors. It was determined that 

the soluble COD removals for the thermophilic and mesophilic sequencing batch reactors were 

77-91 % for an organic loading rate of 0.7-1.3 kg/m
3
d, and the settleability of the sludge 

produced from the mesophilic batch reactor was slightly better. Zheng & Liao (2014) also 

performed a comparative study on the treatment of a TMP pressate by sequencing batch reactors 



15 

 

operated at mesophilic (303 K) or thermophilic conditions (328 K). The COD removals for the 

mesophilic and thermophilic sequencing batch reactors were 80-90 % and 75-85 % for the 

hydraulic retention times of 12 and 24 h, respectively. Furthermore, the optimal hydraulic 

retention time was determined to be 12 h on the basis of COD removal and overall membrane 

performance.  

 

In a study on the treatment of a TMP pressate, Gao et al., (2011) examined the impact of 

temperature shock on the performance of a submerged anaerobic membrane bioreactor. The 

submerged anaerobic membrane bioreactor removed 76-83 % of the COD from a TMP pressate 

while operating at a temperature range of 310 K and 328 K. In the study by Qu et al. (2012), a 

TMP pressate was treated in a thermophilic (324 K) submerged aerobic membrane bioreactor, 

and subsequently treated by electrochemical oxidation. The thermophilic submerged aerobic 

membrane bioreactor removed 89-92 % of the COD from a TMP pressate, and the optimal 

hydraulic retention time was determined to be 1.1 days on the basis of COD removal and overall 

membrane performance. The subsequent treatment of the filtrate from the thermophilic 

submerged aerobic membrane bioreactor by electrochemical oxidation using a Ti/SnO2-Sb2O5-

IrO2 electrode for 6 h yielded an overall COD removal of 96-98 %. 

 

Membrane bioreactors appear to be an efficient and effective technology with respect to their use 

in treating a TMP pressate. However, membrane fouling leads to a decrease in membrane 

performance, consequently requiring frequent cleaning or replacement (Gao et al., 2013; Le-

Clech, et al., 2006). Therefore, membrane fouling imparts practical and economical limitations 

on the use of membrane bioreactors for wastewater treatment. Further studies related to the 

mitigation of fouling issue is required to make this process more industrially attractive. 

 

 

2.9.3 Coagulation and flocculation 

 

In wastewaters that contain dissolved molecules and colloids with the same charge, repulsive 

forces prevent collisions of the substituents and the suspension is stabilized. Coagulation 

involves the addition of a chemical (i.e. coagulant) to an aqueous system to destabilize the 



16 

 

suspension. Mechanisms of destabilization include compression of the diffuse double layer, 

adsorption and charge neutralization, adsorption and interparticle bridging and precipitate 

enmeshment (Benjamin & Lawler, 2013; Bratby, 2016). Flocculation is the aggregation of 

destabilized particles into larger sizes (i.e. forming flocs) that can then be removed by gravity 

sedimentation or filtration.  

 

A United States patent describes a method for removing fatty acids and resin acids from a TMP 

pressate (Roberts, 1994). In this patent, an anionic material, such as gelatin, albumin and alginate 

is first added to the wastewater and then the complexed fatty acids and resin acids are removed 

by coagulation and flocculation after the addition of the cationic polyamide and polyacrylamide. 

This invention demonstrated that up to 97 % of the fatty acids and 98 % of the resin acids were 

removed from a TMP pressate when the dosages of alginate, polyamide and polyacrylamide 

were 50 ppm, 100 ppm, and 75 ppm, respectively. 

 

A coagulation study has also been conducted recently on a prehydrolysis liquor (PHL). PHL is 

the resultant filtrate produced by a hot water or steam treatment of wood chips, and thus may be 

similar to a TMP pressate. Wu et al. (2016) studied the effect of alum, polyaluminum chloride 

(PAC) and polydiallydimethyl ammonium chloride (PDADMAC) on the coagulation of a PHL 

with the objective to selectively remove lignin and maximize the retention of oligomeric xylose. 

The researchers determined that under the conditions of an alum dose of 120 mg/L, a 

temperature of 301 K, no pH adjustment (i.e. pH 4.64 due to the addition of alum) and at a 

stirring rate of 500 rpm for 60 min, 44 % of the lignin was removed and 98 % of the oligomeric 

xylose was retained. In another study on the flocculation of a PHL by Saeed et al. (2012), the 

effectiveness of chitosan and PDADMAC was determined after a pretreatment step with acid and 

lime. Initially a PHL was treated with acid to pH 3.5 and then with lime to pH 7, and then the 

solution was filtered. The subsequent treatment of 0.5 mg/g chitosan or 0.4 mg/g PDADMAC on 

the acid-lime treated PHL filtrate (i.e. mg/g coagulant/PHL filtrate) yielded the maximal 

removals of 5 and 6 % monomeric sugars, 25 % oligomeric sugars, 13 and 14 % acetic acid and 

50 and 40 % furfural, respectively. 

 



17 

 

Overall, the studies by Roberts (1994) and Wu et al. (2016) were aimed at the selective removals 

of wood extractives from a TMP pressate and lignin from a PHL, respectively, and thus further 